B Rei Are@S% - 30/09/2021

ZERO BRINE

ZERO BRINE

D2.6 Report on the operation
and optimization process of
the pilot plants at Botlek

September 2021
FINAL
»Q. Yol é
0 - &
L g
The ZERO BRINEp ojec t(www robrine.eu) has ved funding from the Eur n Union's

Horizon 2020 research and in t p g amme d r grant agreement No 730390



Deliverable 2.4
Related Work Package
Deliverable lead
Author(s)

Reviewer

Contact(s)

Grant Agreement Number
Funding body(ies)

Start date

Project duration

Type of Delivery (R, DEM, DEC, Other)?
Dissemination Level (PU, CO, Cl)?
Date last update

Approved by

Website

Name of researcher(s) with roles

0.1 July 2020
0.2 August 2020
0.3 August 2020

Template and General Structure
[...]
‘3‘;_'
ZERO BRINE - Industrial Wastewater — Resource Recovery — Circular Economy 20



Figure 4: PROCESS FLOW DIAGRAM OF SITE 02 - ZERO BRINE PROJECT

ZERO BRINE

Storage Storage
Tank 2! Tank 2

Tap Water Dosing Tank Tap Water Dosing Tank

Clean

S
RO -Leantech ——— Water
T RO Permeate

DR NF - Cemntech

Bnne Stream
TOC
X Removal
Buffer Tank SpeatEX —
in Evides Site Regenerant 7 Arvia
(Brine) L. i 9 Nyex.e
Brine transport to — -
ZERO BRINE site
Buffer Tank
in ZERO BRINE site
(Brine)

End Product —_
Process Stream

Buffer Tank

Regeneration Solution
(NaCl rich stream)

Hot Steam in

P
>

Clean

Shary
EFC- ) Water

TU Delft (AS) |~ =

E B

Ice— Clean
Water

Sulphate
salts

ZERO BRINE — Industrial Wastewater — Resource Recovery — Circular Economy

21



ZERO BRINE

The concept of the ZERO BRINE project was described in the grant agreement 730390. In order to
proceed from a concept to a full-scale design, a pilot scale research is usually required. The units for
both Site 01 and Site 02 were designed based on series of requirements that were produced and
explained in previous deliverables. Specifically, the first two steps for the design of all units were the
wastewater characterization (physiochemical analyses) of the influent water for both sites (deliverable
D2.2) and the simulation with PHREEQC of the chemical processes that can occur in the influent water
as well as in the streams produced form all process units (deliverable D2.1). The third step were bench
scale tests (BST) that took place for all units aiming to address preliminary design questions. Then, the
design of each component consisting of complete piping and instrumentation diagrams (P&IDs) and a
detailed description of the control philosophy took place and is available in deliverable D2.4. In the
following sub-chapters the design fundamentals and control philosophy followed for each unit

component of site 01 and site 02 pilots are summarized.

3.2.1 Site 01 Design Fundamentals
Nanofiltration unit provided by Lenntech B.V.

The design of the NF unit for Site 01 was based on a predefined feed, permeate and concentrate flow
rates, as well as a predefined feed water analysis (deliverable D2.2). In the BST for the NF unit, several
commercial NF membranes were tested and the quality of permeate and concentrate of these
membranes was determined. Thus, the most suitable NF membrane that separates the monovalent
ions from multivalent ions was found and selected to be used in the unit (deliverable D2.3). Based on
the ion rejections as determined during the BST, a two pass NF configuration was required; the
permeate of the first pass should be treated by the second pass of NF.

The software Avista Advisor (Avista Technologies) was used to calculate the maximum recovery that
the unit can be attained based on the feed water composition for several options of chemical
antiscalants dosing, dosing rate, and pH adjustments. The recovery, the feed water flow rate and
composition, and the specific membrane characteristics were used to design a single array of the first
NF pass. To allow flexibility in the pilot plant operation and to ensure that the permeate quality is
adequate, the unit was designed taking into account the possibility to use a single pass or a two-pass
unit as well as the recirculation of concentrate from the second pass to the feed of the first pass. The
array of the second pass was calculated in the same way as the first pass, using the permeate of the
first pass as feed water.

The design was verified using calculation tools. The unit parameters such as the produced water

composition, membrane element flux, operating pressure, pH of the resulting permeate stream were

ZERO BRINE - Industrial Wastewater — Resource Recovery — Circular Economy 22



ZERO BRINE

estimated to make sure that all values were within acceptable operational ranges. Thereafter, the
concentrate and permeate flow rates and the feed pressure requirements for both passes were set.
The selection of equipment, instrumentation and control system was made in such a way that
automated system operation is able. The P&ID diagram and 3D design of the NF unit including all
required equipment and instruments were hence drawn that facilitated the construction and assembly
of the unit. Pass one and Pass two of the NF system were built with ample flexibility, allowing to test
different combinations of pressure vessels (up to 6), different recoveries and different pressures. This
enabled operation with a varying feed water salinity and allowed the constructed units to be used for
both Site 01 and 02. The resulted PFD of the NF unit is given in . For flexibility during testing,
the recirculation of the second pass concentrate back to the feed of the first pass, as well as the

complete isolation of the second pass were kept as options.

ZERO BRINE - Industrial Wastewater — Resource Recovery — Circular Economy 23



ZERO BRINE

Raw water

0.8-1.4 m3/h

A

25 micron filter

|

5 micron filter

< Antiscalant

_ Nanofiltration pass 1
" Brine 0.2-1 m3/h 30-80%

0.3-0.7 m3/h

v

25 micron filter

!

5 micron filter

“ Antiscalant

Nanofiltration pass 2
Brine 0.1-0.2 m3/h 70-80%

0.3-0.5 m3/h

Treated water

Crystalliser unit provided by UNIPA

The crystallization unit was a multi-feed plug low reactor (MF-PFR). The design of the MF-PFR was
developed to process the concentrated flow coming from the NF unit. This streams contains a number
of divalent ions, such as Mg?* and Ca?, that can be removed by reactive crystallization. The feed was
mixed with a suitable alkaline reagent to produce a slurry where Mg?* and Ca?* ions were precipitated
as hydroxides.

ZERO BRINE - Industrial Wastewater — Resource Recovery — Circular Economy 24



ZERO BRINE

The first design step was the choice of the alkaline reagent, that fell back into sodium hydroxide (NaOH)
because it guarantees a purer product and a better separation than other reactants. The crystallization
process took place in two stages. In the first, Mg?* was removed as magnesium hydroxide (Mg(OH),).
In the second, Ca** was removed as calcium hydroxide (Ca(OH),). Both hydroxides are insoluble
inorganic compounds. The separation is possible because the solubility product constant is different
enough, more precisely six different orders of magnitude. The next design step was to use the
information described in the previous paragraph and those obtained by BST of the crystallization unit
(deliverable D2.3). The NF concentrate stream (crystallizer influent) and alkaline solution were mixed
until a desired reaction pH level was reached. For the crystallization of Mg? the targeted pH was
between 10.4 and 10.8 . Then, the solid formed from the liquid part was separated and independently
treated with a drum filter. The permeate at this point undergoes a second reactive crystallization, this
time a different reaction pH was reach, that was above 13 for the crystallization of Ca%". Again, the
solid product was independently treated with a drum filter. The resulted PFD of the MF-PFR unit is

shown in Figure 6.

Figure 6: PFD OF THE MULTIPLE FEED PLUG FLOW REACTOR (MF-PFR) UNIT

: I/h
Alkaline N 300

solution 1

Crystallization one

magnesium recovery
Alkaline Drum filter -
solution 2
A
Crystallization two Acid
. 7 <+ | .
calcium recovery solution

To allow greater flexibility of operating conditions, while also maximizing the separation of divalent
ions, the design of the unit took into consideration the construction of a crystallization reactor that
would allow the best possible mixing. The choice fell back into a drill coaxial tube positioned inside the
main tube. In this way, only one inlet was needed for the brine solution after which it was mixed with
the alkaline reactant in the main tube. Regarding the protection from chemicals, materials with high
chemical resistance were chosen such as polypropylene or Plexiglas. Furthermore, the unit was

equipped with a series of sensors, such as pressure transducers, EC meters, flow meters, pH meters

and control systems actuated by motorized regulating valves. The unit was able to operate in a wide

ZERO BRINE - Industrial Wastewater — Resource Recovery — Circular Economy 25



ZERO BRINE

range of concentrations without compromising the effectiveness of the separation of the two divalent

ions.
MED Evaporator unit provided by NTUA

The multiple effect distillation (MED) evaporator unit was designed within the framework of the SOL-
BRINE project. The main goal of SOL-BRINE project was to design, develop, test, demonstrate, optimize
and evaluate an innovative energy autonomous brine treatment system for water recovery and
production of dry salt with potential market value. The unit is able to eliminate brine, produced by
desalination units, in line with the Zero Liquid Discharge concept and Water Framework Directive
(2000/60/EC).

For each component of the MED evaporator unit a mathematical model was developed, based on mass
and energy balances and on the equations used for sizing and designing purposes. These models were

used for the development of a simulator that was built in Visual Basic Environment.

Thus, the MED evaporator was made up of two consecutive effects and it operated below atmospheric
pressure, limiting the boiling temperatures below 100°C. In each of the MED effects, brine was
evaporated resulting in the production of two subsequent streams: (i) a water vapour stream that is
then condensed and recovered as fresh water and (ii) a more concentrated brine stream. The vapour
stream of the first effect was used to heat the concentrated brine produced in the second effect that
was sprayed on top of the bundle, running down from tube to tube by gravity. Therefore, the necessary
latent heat for brine vaporization in the second effect was provided by internal heat gain (heating
steam from the first effect) and thus energy recovery was achieved. The vapour stream produced by
the second effect was used for pre-heating purposes. Specifically, the vapour was passed through a
plate heat exchanger where it wa condensed, transferring its thermal energy to the brine stream of
inlet feed. The PFD of the MED evaporator unit is depicted in

ZERO BRINE - Industrial Wastewater — Resource Recovery — Circular Economy 26



ZERO BRINE

Figure 7: PFD OF MED EVAPORATOR UNIT

/
/
Ve
J

o B e

e |
=

/
/
/
Y,

.

3.2.2 Site 02 Design Fundamentals
Nyex unit provided by Arvia technology Ltd

A series of BSTs took place to determine the effectiveness of removing TOC from the RO concentrate
with Nyex technology. It was found that a combined pH correction, Nyex electro-oxidation and
adsorption into Granular Activated Carbon (GAC) was required, followed by pH neutralisation.
Therefore, a pilot scale unit of the Nyex 16-50E was designed that was also combined with pH dosing
and a GAC treatment step and it was integrated into a 40 feet container. The PFD of Arvia’s unit is given

in Figure 8.
Figure 8: PFD OF Arvia’s Nyex ELECTROCHEMICAL OXIDATION UNIT
Influent Acid Hydrogen Caustic
Dosing extraction Addition

! ! 1

Nyex-e
Electro-oxidation

GAC Adsorption pH Neutralisation

Treated
Effluent

Feed Tank pH adjustment

ZERO BRINE - Industrial Wastewater — Resource Recovery — Circular Economy 27



ZERO BRINE

Nanofiltration and Reverse Osmosis units provided by Lenntech B.V.

BSTs were performed to treat the RO concentrate from the DWP of EIW. Based on the respective BST
results, a one pass NF would suffice for the treatment of the RO concentrate. For the NF membrane
selection, BSTs were conducted using two NF membranes to treat the RO concentrate from the DWP
of EIW before and after treatment with Nyex. An NF membrane that highly rejects and SO4%> and
permeates Cl ions was found and selected to be used in the pilot experiments (deliverable D2.3). For
the RO membrane permeate/concentrate water quality expectations no BST took place. RO is a
conventional treatment process and it can be easily predicted by commercial software. In this case,

ROSA software (developed by Dow) was used (deliverable D2.3).

The two NF units used in Site 01 were designed with the flexibility to operate with various flow rates,
pressures and recoveries and with either NF or RO membranes. Subsequently, the same units were
used in Site 02; the first pass NF unit of Site 01 was used for the NF unit in Site 02 and the second pass
NF unit of Site 01 was used for the RO unit of Site 2. For the design fundamentals of both units please
refer to sub-chapter 3.2.1. The PFD of the NF unit and the RO unit are given in Figure 9.

Figure 9:

Feed Water

1 m3h

25 micron filter

!

5 micron filter ]

1 m3/h

Anfiscalant

H a,
*“Brine 0.1 m3h Nanofiltration 30% ‘

0.9 m3/h

25 micron filter

|

5 micron filter

0.9 m3/h

Anfiscalant

Reverse Osmosis 90%

rne UWUE ma

081 mih

Permeate water

ZERO BRINE - Industrial Wastewater — Resource Recovery — Circular Economy 28



ZERO BRINE

EFC unit provided by TU Delft

A few BSTs with a 2 L EFC setup were performed using a synthetic solution resembling the NF
concentrate in order to test the EFC equipment and observe the eutectic conditions of the system
(investigate scaling issues and identify the eutectic temperature). The effectiveness of EFC for the
selective separation of a salt from hypersaline complex brine is not fully explored in the literature. The
EFC unit was designed based on the BSTs to selectively recover of Na,;SO,4 , assuming that the main
compounds on the NF concentrate stream will be NaCl, Na;SO4 and NaHCOs. Thus, the aim of EFC unit
in Site 02 was to demonstrate the applicability of EFC to recover Na;SO, in a particular hypersaline
brine (the NF concentrate). The unit is split into three different blocks of equipment that function
simultaneously; (i) the crystallizer module, (ii) the salt or ice filtration unit and, (iii) the cooling unit.
The PFD of the EFC unit is given in

In , the EFC unit placed at Plant One during Site 02 study is given. The crystallizer module was
designed in modular and flexible manner. It consisted of three crystallizers which can be operated in
parallel or series mode to provide flexibility for different salt concentrations in the feed stream. Three
20 L scraped cooled triple wall glass crystallizers were used in this study for conducting the eutectic
crystallization experiments. The working volume of each crystallizer was 20 L with an inner dimeter of
20 cm. The scarper consisted of 3 blades mounted to 3 equally spaced plates/discs along the height
of the crystallizer, the scraper speed was set to 80 rpm, which was sufficient for good scrapping and
mixing. The three crystallizer were operated in sequencing bath mode. The time of each batch was
between 90 to 120 min depending on the feed concentration. So considering a maximum of 4 batches
per 8 working hour, the total capacity of the crystallizer unit was 240 | per 8 hours. Cooling was
performed using a Lauda Integral XT 1590 W with cooling capacity of 9.2kW.

ZERO BRINE - Industrial Wastewater — Resource Recovery — Circular Economy 29



Figure 10: PFD OF THE EFC UNIT

ZERO BRINE

Tap water
in

Water Bath

V12 6

v22 @

e

W 100
3
L
<
V10
T1 vos f“_G—P
—'-“ r P31
Feed tank 11 T12 1 12 131
50L 50L 50L 50L 50L 50L
5 e T6 “G*
P-41 p5i
| 1oL 0L 7
P-42 p.52
Salt Filtration unit Ice Filtration unit

Figure 11: DEMONSTRATION OF THE EFC PLACED AT PLANT ONE

ZERO BRINE - Industrial Wastewater — Resource Recovery — Circular Economy

30



ZERO BRINE

MED Evaporator unit provided by NTUA

The MED evaporator unit used in Site 01 pilot was also used in the pilot research of Site 02. Thus, for
the design fundamentals please refer to sub-chapter 3.2.1. An important alteration in the operation of
the MED evaporator in Site 02 compared to Site 01 was that the unit was upgraded in order to work
with residual heat. The unit in Site 1 used the hot water from boiler as a heat supply but for Site 2 the
hot boiler water was taken out of operation, since steam was the main heat supply. The steam flew